
0 

... 

MITSUBISHI 
.=.tEI~m ~ ~ /aB~ 71 ~ o ?' 
Industrial Sewing Machine Parts Catalog 

Model PLK-A3530 
PLK-A3530L 

eJ ;.,X INDEX Page 

OJ ~ 1* • .1£ Construction · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · • · · · · · · • · · • · · · · · · · · · · · · · • · · · · • · · · · • · · · • · · · · • · · · · · • · · · · · · · 
[1] * 1* IVl ~ (!) Arm bed & ifs accessories(!) .............................. .............................. 2 

rn * 1* IVl ~ an Arm bed & ifs accessories an .. .. .. .... .. .. .. .... .. .. .... .. .... .. .. .. .. .... .. .. .. .. .. .. .. 4 

rn • \,\ .. • Sewing mechanism .... · .... · .......... · .... · .... · .......................................... · .. · 6 

liD ~ ~ i .. II Presser bar lifting mechanism .. .. .. .... .. .. .. .... .. .. ...... .. .... .. ............ .... .... .. .. 8 

[ID * i;rJ •J • • Thread trimming mechanism .. · .... · ..... · .. · ....... • · ........ · ... · · · .. · · .. · .. · · .... · · · · · · · · 10 

[1] X-Y7--7'Jv.fiii(I) X-Y Table mechanism(!) ..................................................................... 12 

liD X-Y7--7'Jt-.f1Man X-Y Table mechanism an ..................................................................... 14 

[ID * ~ i • • Work holder mechanism .. · .......... · .... · .... ·.. .... .... .. .... .. .. .. .......... .... .. .. ...... 16 

[g ? 1' Jf - • • • ~ l:fj fi Wiper & detector mechanism .............................................................. · 18 

Ill! Ia jib • • Oil lubrication mechanism · · · · · · · .. · · · .. · • · .. · · · .. · .. · .. · · · · ... • ... · · · ...... · · · · .... · · .. · · .. · 20 

~ NJ fill II Control box • · · · · · .. · · · · · · · • · · .. · • · · · · • · • · · • ... · • .. · · • · .. · .... · · · · .. · · · .... · · · ..... · .. · .. · · • · · · · · · · · 22 

liJ ~ ~ ~ lttJ fill It fl Pneumatic control unit · ...... · ........ · .... · .... · .... .. .... .. .... .... .. .. ...... .. .. .... .. ...... 24 

liJ 7- -:1 Jt- 00 ~ Table & stand ...... · .................... ·.. .... .. .. .... .. .... ...... .. .... .. ........ ...... .. .. .... 26 

@ # • ~ (!) Accessories (!) · · · .. · · · · · · · · · · · · .. · · · · .. · · · · .. · · · .. · · ... · · .... · · · ..... · .. · · ...... · · · .... · · · · ... ... 28 

[§ f;t • 1:1 an Elll Accessories an · · · .. · · · · · · · · · · · · · · · · · · .. · · · · .. · · · .. · · .... · · .. · · · · .. · · · ... · · .. · · · · · · · ..... · ..... · · · 30 

P-1518 199210 

From the library of: Superior Sewing Machine & Supply LLC



I 
! 

' 

I 
! 

I 
\ 
' 
\ 

\ 
\ 
\ .. 

\ 

'. 

.. 

From the library of: Superior Sewing Machine & Supply LLC



ITI ~ f.f.1Mli\G 
CONSTRUCTION 

7--~J" 
Table & stand 

~ 

~~-~ 

LIMI-STOP Z Motor 

~~/·· Machine head 

... 

• 

tiiJM 
Control box 

~ 1 : ~-~ti~!:=Jf•J ~.At- ·:~:1Z~7 ·:~7: ~-~O>ti&1J~C~(P-007B)f#Jift( :t.:~l.'o 

2 :Fig. No. O>a•vn'~"'li&!:ltlf*"t'~M"t~;:t~:tti*~it!l..o Set l:"t'~MJk(.,t'to 

Remarks 1) Concerning to Motor please refer to the parts catalog of MITSUBISHI LIMI-STOP Z motor (P-0078). 

2) The parts not taken Fig. No. can not be supplied each parts. 

PLK-A3530 
A3530L From the library of: Superior Sewing Machine & Supply LLC



[2] *~(!) 
ARM BED & IrS ACCESSORIES (I) 

2 

From the library of: Superior Sewing Machine & Supply LLC



[2J *1*001li (I) 
ARM BED & IrS ACCESSORIES (I) 

Fig. U:::J-1' • & ~ Description 
No. Parts .No. 

1 MA35AO 849 -1: - ~ 11 I~ ····························· Motor cover··································· 
2 M9 1054 004 SW-PWf.t17~1' 71(; ~ M4X8···················· Screw M4X8································· 
4 MN10M 742 7 ~ .............................. Oil cap········································· 
5 MA20AO 584 ~ " 11 I~ ··· ·· · ··· ·· · ·· ··· ···· ··• ····· Thread take-up cover •••• ··· ···· ·· · •· ... •· 
6 M9 1304 080 :r b. & ····························· Rubber plug ·· ··•• ••• ••• ••·•· · •• ••• • ••• •·• •· •· 
7 M9 1910 080 :r b. & .............................. Rubber plug ··• ••• ••• ••• •••·· · •• •·••·•• ··· ·• •· 
8 MG43AO 181 * * 1*.1 (IP}······················· Thread guide······························· .. 
9 M9 0909 003 x • * :; 9f14(40}X6 ............. Screw 9f84(40}X6 .......................... 

10 MF36A1180 * • 1*.1 ............................. Thread guide········ ......................... 
11 M9 1110 002 • * :; 11f14(40}X8 ............ Screw 11f84(40}X8 ......................... 
12 M9 1055 004 SW-PW#17 ~ { tl(; :i M4X22·· ................ Screw M4X22 ................................ 
13 M9 0883 080 :r b. & .............................. Rubber plug ·• .... ··• ••• •· •·· ...... • ·•••• ..... 
14 MA35A7339 11 I~ ............................. Cover··· ........................................ 
15 MA35A0776 "" JJ, ... 11 I~ - .............................. Belt cover·· ................................... 
16 M9 1330 004 SW-PW#17 ~ { t 1'\; :i M5X8··· ................. Screw MS ...................................... 
17 MA35A1 849 -1: - ~ 11 I< - ............................. Motor cover······ ............................. 
18 M9 1910 080 :r b. & ............................. Rubber plug .................................. 
19 M9 0104 021 ..... ,. 7\: # ~ JJ, ... M10X30··· .............. Bolt M10X30 ................................. ,, 

20 M9 1012 050 • * 10 .. ··••·•·················· WaaherlO········ ............................. 
25 M9 1104 011 x Jill * :; 11f64(40}X8.3 ......... Screw 11fi4(40}X8.3 ...................... 
26 MA35AS 339 11 I~ ............................. Cover············ ............................... 
27 MA35A9 339 11 I~ ............................. Cover ........................................... 
28 MA35AO 474 ~ "' IJ ti (;E) ....................... Slide plate (right} .......................... 

MA36A0474 ~ I'( 1) ti (;E) ....................... Slide plate (right} .......................... 
29 MF70A1180 * • 1*.1 ··· ·· · ··••• ·•· ··· ··· ·•· · ·•· ·· Thread guide····· .. ·•·•••·•· ......... ······ .. 

30 MA35AO 361 L ~ * A .............................. L-bracket·········· ............................ 
31 M9 0511 050 • • 5··························· WasherS······························ ········ 
32 M9 5002 017 -1!77-"( '.17 ":1 ... MSX12·················· Bolt MSX12········ .. ··············•••······•· 
33 M9 5003 017 -1!77-1' '.17 ':I ... MSXB···················· Bolt MSX8 .................................... 
34 MA35A0429 ;t J: * A (;E)······················· Bracket (right} .............................. 
35 MF lOAD 181 * • 1*.1 ("F)····· · ................. Thread guide········ ......................... 
36 M9 1110 002 • * :; 11f64(40}XB ............ Screw 11/84(40}X8 ......................... 
37 M9 0906 003 x • * ~ Bf64(40}X3.2 .......... Screw 9f64(40}X3. 2 ....................... 
38 MS01A0361 • 7 t ............................. Latch························· .. ••·• .. •·••······• 
39 MA20E3 339 ~ IJ :,.. ~ 11 I~ - (fl)· .. ·· .................. Cylinder cover (complete} .............. 

40 M9 0909 003 :Jr. • * ~ Bf84(40)X6 ·····••····•· Screw 9/14(40}X6 .......................... 
41 M9 1106 003 x • * :; 11f14(40}X20 ........... Screw 11fi4(40}X20 .. •···•·····•·· ....... .. 
42 MS03A5 601 7'-f fl- t:llllf.tti ............................. Eye guard adapter •·· ·· .......... ••· ·· ... ·• 
43 M9 1110 002 • * ~ 11/14(40}X8 ............ Screw 11fi4(40}X8 ......................... 
44 M9 0806 002 • * ~ 'la(44}X6 .............. Screw 1/a(44)X6····················· .. ··•·· 
45 MS01A1 739 1:: :,.. :; ............. ...................... Hinge ........................................... 
46 M9 0804 002 • * ~ 1/a(44}X3.5 ........... Screw 'la(44}X3.5····· .. •• .. •·••·•••• ..... 

0 
47 MS 18AO 470 ~ "" 1) ti .............................. Slide plate ••••••·· ·••••••· ·•· ··• .............. 
48 MA35AO 601 • # ti ............................. Adapter ........................................ 
49 MA35A1 429 ;t J: * A (ti::) ....................... Bracket (left} ................................ 

50 MSOlAO 192 ti I~ * ................................ Leaf spring· .................. · .. •····•••·••• .. 
51 MS01A1 476 ~ ~ ~ ............................. Spacer····· ..................................... 
52 MS03A1 101 tt ti ............................. Needle plate ................................. 
53 M9 0605 010 Jill * ~ 3/32(56}X2.8 ..... ..... Screw 3f32(56}X2.8 ....................... 
54 MA35A0473 ~ I'( 1) ti (ti::} .. ••••·• ............... Slled plate (left} ............................ 

MA36AO 473 ~ "' IJ fi (ti::} .. •••••••• ............. Slide plate (left} ............................ 
55 MSOlAO 160 ,., -( jj " ····························· Eye guard·· ................................... 
56 MSOlAO 477 ~ 7- * .............................. Adapter ........................................ 
57 MA35A0830 iii ti ............................... Face plate···· ................................. 

MA36A0830 ifii fi ............................. Face plate .. ·•·•••••••••···•••••••••·•··••••••• 
58 M9 1070 003 x • * :; M4X30 ··· ............... Screw M4X30 ................................ 
59 MA35AS 339 11 I~ .............................. Cover······· .................................... 

60 MA20M339 11 I~ .............................. Cover ........................................... 

3 

UMD 
Amt. Req. 

I 
1 

14 
1 
1 
3 
4 
1 
2 

1 
2 
5 
3 
1 
1 
3 
1 
5 
4 

4 
26 
1 
1 
1 

4 
16 
8 
8 
2 
1 

28 
6 
1 
1 

1 
1 
1 
2 
2 
1 
2 
1 
2 
2 

1 
1 
1 
2 
1 

I 
1 

14 
1 
1 
3 
4 
1 
2 

1 
2 
5 
3 
1 
1 
3 
1 
5 
4 

4 
26 
1 
1 

4 
16 
8 
8 
2 
1 

28 
6 
1 
1 

1 
1 
1 
2 
2 
1 
2 
1 
2 
2 

1 
1 
1 
2 

PLK-A3530 
A3530L 

.. 

From the library of: Superior Sewing Machine & Supply LLC



~*~aD 
ARM BED & IT'S ACCESSORIES 0D 

75 (72) 72 

:~l 
(88 

4 

From the library of: Superior Sewing Machine & Supply LLC



~ *~il(l]) 
ARM BED & IT'S ACCESSORIES [I) 

Description 

u aa 
Amt. 
Req. 

62 M91108 001 lili T ~ ll:. )1. *:; 11/64(40)X5.5········· Screw11/64(40}X5.5 .. ······················ 1 
801 MF 008) 550 II ill II (ll)(:1 1J7:..-~a :..-)····Pre-tension complete······················· 1 
63 MF90A0181 * • 1*J (/'1)7-/~:~/}····· Thread guide .. ································· 1 
64 MF OOAO 553 II T- • ·····························Thread tension stud·························· 1 
65 MF lOAl 555 II T- Bll ·•••••••••••••••••••••••••·•· Thread tension discs························ 2 
66 MF 36AO 245 PJ ft 1~ * ............................. Thread tension spring······················· 1 
67 M9 1101 046 '":1 ""l' .=:. 7 ':1 1- ····························· Thumb nut······································· 1 

802 MA 16EO 210 J: '* II ill li (8) .. ····················· Thread tension regulator complete····· 1 
68 M9 1605 045 II 8 7 -:~ 1- ............................. Thumb nut .. ········•····••······················ 1 
69 MT 60AO 802 1§1 IJ ll:. )1. •••••••••••••••••••••••• ••• .. Thumb nut revolution &tapper············· 1 

70 MNSOAl 245 
71 MM11AO 556 
72 MF lOAO 555 
73 M9 0204 060 
74 MF lOAD 553 
75 MF lOAO 187 
76 MF lOAD 709 
77 M9 0901 002 
78 MA35AO 600 
79 MA20A0950 

80 MA20A0476 
81 MA lOAD 123 
82 M9 3002 020 
83 M9 4002 017 
84 M9 0421 050 
85 MA20AO 352 
86 MS 14A1180 

803 MS 14EO 180 
87 MS 14A0553 
88 MF lOAO 555 
89 MM11A0245 

90 MMllAD 702 
91 M91602 046 
92 M9 1007 045 
93 MA20AD 530 
94 MA20Al 530 
95 M9 1055 020 
96 MS 14Al 454 
97 MS 14AD 350 
98 MS 14AD 572 
99 MS03AD 417 

100 MA20AD 194 
101 M9 9006 063 
102 MA20E1 750 
103 MS 14AD 603 
804 MA20EO 190 

PJ • I~ * II T- Bll jlp .:r. 
II T- Bll 
1::!' ;... 
II T- • * Jilt IJ I~ * / ':1 ~ .:I. • * ~ 

"' ':1 7' 1J I~ 
v I~ 

A ~ 1t 
;J( I:: ;... 
~141C#li:.)I.*:J 
1!77-1'~7':11-• * 1J 7 -
* • I*J 

* • I*J 
II T- • II T- Bll 
PJ • I~ * 
I~ * • I*J 
'":1 -q' .:::. 7 ':1 "' 7 ':1 

"' 3: f..t • 3: f..t • ~11l1C#ll:.)l.*:f • 1J A 
•:J )" If I~ * :r A • 
* If • " f..t 1::!' ;... 
/ ':1 ~ .:I. 

Jilt f..t t3' 

* .. • • 

... ········ · ··········· · ··· ·· Thread tension spring······················· 
··· ··· ····· ··· ·········· ..... Thread tension releasing disc············ 
... ··· ····· ············· ····· Thread tension discs ·······•······•··· ······ 
··· ··· ····· · ·· ··· · ····· ······ Thread tension releasing pin ······· ···•· · 
............................. Thread tension stud .. ························ 
······•···· ···········•· ··•·· Thread take-up spring •·•··•··•··•· ··· ··••·• 
····················•··· ··· ·· Thread tension regulator bushing ·••···· 
Bf64(40}X4 ············· Screw e/64(40}X4 ···············•············ 
·····························TOP cover······································· ............................. Lever············································· 

1 
1 
2 
1 
1 
1 
1 
1 
1 
1 

····························· Spacer········································ .. •· 1 
·····························Bobbin············································ 1 
M3X4 ···········•····•··· Screw M3X4 ··································· 4 
M4X8 .................... Bolt M4X8 ...................................... 2 
4··························· Washer4 ........................................ 8 
·•··························· Collar············································· 1 
···························•· Thread guide··································· 1 
(C) .. ··················•·· Thread tension regulator complete····· 1 
······ ··········· ···•··· ··· ·· Thread tension stud .. ··••·•···•········•···•· 1 
····· ···· ····· ··· ···· ··· ··· ·· Thread tension disc ...................... ···· 2 
··· ··· ··· ·· ··· ··· ···· ··· ··· ·· Thread tension spring .... ···············•··· 1 

··· ··· ····· ··· · ·· ············ Spring guide ····· ··· ··· ··•·· ··· ···· ··· ......... 1 
•········ ········ ···· ··· ··· ·· Thumb nut······································· 1 
M4 ···········•·······•···· Nut M4 ·••·········•·••···••··•··•···•···········• 1 
····························· Driven shaft····································· 1 
·········•··················· Shaft.............................................. 1 
M4X4 .. •················· Screw M4X4··································· 3 
···········•················· Stapper .......................................... 1 
·····························Cam··············································· 1 
·· · ·· ···· ····· ··· ···· ······ ·· Helical spring ·········· ·· ··· · ................. · 1 
····························· Tire················································ 1 

·····························Wheel············································· 
····························· Pin················································· 
(8} .. ····················· Bushing complete ........................... . 
............................. Bracket························· .. ········•······· 
············•················ Bobbin winder complete .................. . 

5 PLK-A3530 
A3530L From the library of: Superior Sewing Machine & Supply LLC



[!) ·\,~ 
SEWING MECHANISM 

159 (160}161 162 (158}163164 (163} 1 (155} 166 (157} 167 168 169 170 ( } (166} 171 

r 
(160} 

147 

195 

2JJ7 206 205 204 203 196 

6 

From the library of: Superior Sewing Machine & Supply LLC



I!J jJl,\fiMfl 
SEWING MECHANISM 

Ag. ili!&::J- t: 
No. Parta. No. 

141 MN25BO 128 tt 
142 M9 0815 002 .. * ~ 
143 MF 2100181 * • Pi! 
144 MF 10A1181 * • Pi! 
145 M9 1102 001 .11:. ;!. * ~ 
146 MG30A0664 tt • ;!. ~ Jj, 
147 MS01AO 660 tt • 148 M9 1502 001 .11:. ;!. * ~ 
149 MS 01AO 663 tt • ;!. ~ Jj, 
150 M9 1110 002 • * ~ 
151 MF 10AO 325 ~ Ill 
152 MS03ED 662 tt 'J 1J -( t: 
105 MS01B> 580 ~ " tt 'J 
153 M9 1221 001 'J ;JL~ 9C .11:. :f. * ~ 
154 M9 1802 006 • 9C .. * ~ 155 M9 1221 001 'JiJ~S\:.1.1:.;1.*~ 
156 MA20A0740 7 :t Jj, .. 
157 MS 10A1 740 7 :t Jj, .. 
158 M9 1224 001 'JiJ~S\:.1.1:.;1.*~ 
159 MA35A0682 7' IJ 
160 M9 1502 002 • * :; 
161 MA35A3 530 Jii # • 162 MA35A2572 ':1 Jj, • I~ * 163 M9 1606 001 .7:,.11:.;1. *~ 
164 MF 40A0333 • • • IDI MF 10ED 335 • • • 165 MA35AO 833 ;1. ~ Jj, 
166 MF60A2 740 7 :t Jj, .. 
167 M9 1607 001 .11:. ;1. * ~ 
168 MA35A0230 ..t • 169 MS01AO 956 il • -170 M9 1203 002 • * ~ 
171 MS09A0740 7 X Jl- .. 
172 MA20A0682 7' IJ 
173 M9 1473 086 :t -( Jj, :, - Jj, 
174 MS09AO 233 ..t • ;1. ~ Jj, 
175 MS01A0350 * i2J IJ 1J A 
176 MS 10AO 234 ..t • ;1. ~ Jj, 
177 MF 40A0330 • • • 178 M9 4006 021 "'~7Cf.tJI:.;1.*~ 
179 MS 14A0682 7' IJ 
180 M9 1602 001 .11:. ;!. * ~ 
181 (MF 70AO 352) 1J 7 
182 MS 10AO 232 ..t • ;1. ~ Jl-
183 M9 1606 001 .11:. ;1. * ~ 
184 (MS 01AO 383) 'J ., ;:.. 'J 
185 MS 01AO 891 II ., • 186 M9 8003 015 Jii # • * ~ 
187 MS 01AO 5t6 1l 'J ~ • • 188 M9 5004 021 "',.7C#JI:.;1.*~ 
189 M9 1802 045 7 ":1 .. 
190 M9 1222 001 .11:. ;1. * ~ 
191 MS01AO 833 ;1. ~ J&. 
187 MA 35ED 450 "'F • 192 MS 03A8 833 ;!. ~ J&. 
193 M9 1506 001 .11:. ;1. * ~ 
194 MM11AO 352 1J 7 
195 MA 35A1 833 ;1. ~ J&. 
196 M9 0802 003 ::R. • * ~ 
197 M9 3006 050 I! * 198 MS 01AO 572 •:J J&. /1 ~ I~ * 199 MS 01AO 761 • ,[> • 200 M9 0502 085 0 IJ ;:.. 'J 
201 M9 1516 001 .11:. ;1. * ~ 
202 MS 09AO 950 ifiPZ':I""C" ::: ... 
203 MS 01AO 611 t: 7 -{ I~ 

204 MA 10AO 120 ~ iii 
205 MS 08AO 616 ~ iii jill z 
206 MA 10AO 123 ;J 1:: ;:.. 
207 MS 17AO 125 ;Jt:::.--7-A 
208 M9 5001 021 "' ,. 7C # ;J J&. .. 
209 M9 0853 002 .. * ~ 
210 MS 01AO 329 if * • Pi! 
211 MS 01AO 121 * if 
212 M9 0001 060 • ff ~ ;:.. 

DeacdpUon 

DPX17 #16 •·········· Needle DPX17 #16 ........................ . 

1t~Hift 
Amt. 
Req. 

1/a(44)X4. 5 ··········· Screw 1fa(44)X4. 5··························· 1 
····························· Thread guide··································· 1 
····························· Thread guide··································· 1 
11fM(40)X2. 7 ········· Screw 11f84(40)X2. 7 ........................ 1 
("F)······················· Neecle bar bushing (lower)·············· 1 
····························· Neede bar······································ 1 
15/64(28)X3 ············ Screw 15/84(28)X3 ············•·············· 1 
(.,t) ....................... Needle bar bushing (upper) ············· 1 
11fM(40)X8 ············ Screw 11f84(40)X8 ····•······················ 7 
•· · •·• ••• •• · •• ••• • ••• •••••• •• Square block····························· ..... · 1 
(M)······················· Glide complete········· ······················ 1 
(M) ....................... Thread take-up lever complete·········· 1 
M5X12 ·················· Screw M5X12............... ................... 1 
·····························Screw············································· 1 
M5X12 ··•··············· Screw M5X12.................................. 3 
·····••••··················•· Felt················································ 1 
·····•···········••··•······· Felt················································ 2 
MSX8 .................... Screw MSXS ................................... 2 
····························· Pulley···.......................................... 1 
1Sf84(28)X12········· .. Screw 1SfM(28)X12·......................... 4 
............................. Shaft.............................................. 1 
............................. Spring............................................ 1 
1f4(40)X7 .. ............ Screw 1f4(40)X7.............................. 4 
••••••••• •• ............. ••• •• Bevel gear...................................... 1 
(C) ....................... Bevel gear (complete) ..................... 1 
............................. Bushing.......................................... 1 
............................. Felt................................................ 2 
1/4(40)X4 .............. Screw 1f4(40)X4·............................. 2 
••••••••••• ••• ••• ............ Ann shaft ··· .................. ··· ···· ...... ...... 1 
......... ·· ··· ··· · ... ........ COIYiectlng rod ............................... • 
3ha(28)X15 .. ·········· Screw3he(28)X15········................... 2 
............................. Felt................................................ 1 
............................. Pulley............................................. 1 
............................. Oil seal· .. ·····................................... 1 
(~} ....................... Ann shaft bushing (right}.................. 1 
................. .... ........ Thread trimmer cam ..................... .... 1 
( a:f} ... ...... ........... ... Ann shaft bushing (middle} ............... 1 
(.C.) .................... Bevel gear for arm shaft.................... 1 
M4X6 .................... Screw M4X6................. .................. 2 
............................. Pulley............................................. 1 
1/4(40)X4 .............. Screw 1f4(40}X4·............................. 2 
............................. Collar............................................. 1 
(:if) ....................... Ann shaft bushing (left}.................... 1 
1f4(40)X6 .............. Screw 1f4(40}X6·............................. 1 ............................. Crank............................................. 1 
............................. Rock shaft....................................... 1 
............................. Screw............................................. 1 
.............. ............... Sector gear..................................... 1 
M5X5 .................... Screw MSXS ................................... 1 
............................. Nut··............................................... 1 
MSX6 ........ ............ Screw MSX6................................... 3 
............................. Bushing.......................................... 1 
(M) ....................... Hook shaft complete......................... 1 
............................. Hook shaft bushing .......................... · 1 
1&f84(28}X6 ............ Screw 1&/B4(28}X6 ........................... 2 
............................. Collar............................................. 1 
............................. Bushing.......................................... 1 
1Je(44}X4.5 ........... Screw 1Je(44}X4.5........................... 2 ............................. Washer........................................... 2 
............................. Spring............................................ 2 
............................. Eccentric shaft................................. 1 
S5 ......................... 0-ring S5 ... ....... ........ ... ....... ............ 1 
1&J64(28}X13 ........... Screw 1&/B4(28}X13.......................... 1 
............................. Hook clamp..................................... 2 
........................... ·· Hook driver .................................... • 1 
... ··· ··· .................... Inner hook....................................... 1 
... .............. ............ Hook reta1ne ................................ ··· · 1 
............................. Bobbin··.......................................... 1 
............................. Bobbin case.................................... 1 
M5X16 .................. Bolt MSX16..................................... 1 
1/e(40}X4 .............. Screw....................... ...................... 2 
............................. Thread guide................................... 1 
... ... ........ ... ............ Outer hook................... ................... 1 
m6-4X18 ................ Pin m6-4X18 ................................... 1 

7 PLK-A3530 
A3530L From the library of: Superior Sewing Machine & Supply LLC



~~~~-· 
PRESSER BAR LIFTING MECHANISM 

rr'~ 242 241 240 239 238 Zil 236 

8 

From the library of: Superior Sewing Machine & Supply LLC



liD tP~ ;ifaMJJ 
PRESSER BAR LIFTING MECHANISM 

Rg. N:=~-t: • & :ts Description No. Parts. No. 

221 M9 2075 045 -r -:1 ... M8························ NutM8 ·•······•············•··•·······•·········• 
222 M9 8012 021 "''-'7i:#JC}I '*~ M8X55·················· Screw M8X55·································· 
223 MA35A0252 " z ..1: If v I~ - ............................. Uftlng lever····································· 
224 MA35AO 910 IJ ;.., '.1 ............................. Unk················································ 
225 M9 0511 065 E m .1C )I • 6··························· E-type retaining ring 6 ··· · ·· · ··· ··· ··· ·· ··· · 
226 MA35A0950 v I~ ····························· Lever············································· 
221 M9 1222 001 .1C )I ~ ~ M5X6···················· Screw MSX6··································· 
228 MA35AO 530 • # • ............................. Shaft·············································· 
231 MA20AO 571 ., :.- ~ -:1 7 • • ............................. Connector······································· 
815 MA20B> 434 z 7' ~ IJ ;.., ~ &:it······················· Air cllynder assy.······························ 
232 MA35A1 530 fit # • ............................. Shaft·············································· 
233 MA35A0434 z 7' ~ IJ ;.., ~ ·· ···•··· ·•···••· ······· ··· ·· Air cylinder······································ 
234 M9 9009 063 ~ ;.., ............................. Pin················································· 
235 MA20AO 454 • ····························· Shaft·············································· 
236 MA20A1 352 1J 7 ............................. Collar············································· 
237 M9 1503 001 .1C )I ~ ~ 15!84(28) X4. 5 · ··· ·· · ·· Screw 115/84(28)X4. 5 ···········•·•·········· 
238 M9 1225 015 • # • ~ :; 31!a(28)X5.5 ·········· Screw 31!&(28) XS. 5 • ·· ··· ··· ···•···•·· ·· ··· · 
239 M9 0415 060 * .:L Jj, )I ~ ;.., ··· ··· ··· ·· · ·· ··· ···· ······ ·· Thread releasing pin ·· ······ ···•········ ··· · 
240 MG3081 222 * .:L Jj, )I ····························· Thread releasing cam······················· 
241 MG30AO 154 • 1*1 * 

............................. Guide plate ·········•·· ··· ··· · ·· · ··• •·· ........ · 
242 M91109 002 • ~ ~ 11f84(40)X7 ···•········ Screw 11/B4(40)X7 ........................... 

251 M9 0922 002 • '* ~ 9f84(40)X8 ············· Screw 9/B4(40)X8 ............................ 
252 MV30AO 256 ~ " z ............................. Preaser foot····································· 
253 M9 1102 001 • -r ~ .1C )I ~ :; 11f&4(40)X2. 7 ········· Screw 11f&4(40)X2. 7 ........................ 
254 MG308020/ ~ z • )I ~ Jj, ····························· Presser bar bushing · ••·•· •··•·•· ··· ··· ····•· 
255 MS03AO 262 jlp z • ............................. Preaser bar ·•· ···• ••• ••• •• ··· ··· ···· ·· ......... · 
256 M9 1506 001 fil -r ~ .1C )I ~ ~ 1SfB4(28)X7 ············ Screw 15f84(28)X7 ........................... 
2S7 MG1080265 " z • ~ ~ ............................. Presser bar holder ·····•····· · ··· ··· ····· ··· · 
258 MS03A1 572 ~ z I~ ~ ............................. Presser bar spring···························· 
259 M9 0625 050 Jj\ • * 6··························· WasherS········································ 

260 MS03AO 703 * 1*1 • ............................. Preaser bar guide ··· · ·· ·•· ····••• ••• ··· ·· ··· · 
261 M9 3202 047 -• -r -:1 ... 1f2(28) ................... Special nut 1f2(28) ···················••······ 
262 M9 3213 035 ':1 ":( .s. ~ ~ 1!z(28)X43············· Thumb screw 1f2(28)X43 ·••·•··········••· 
271 M9 1801 035 II • ~ :; 913z(28)X35············ Feed regulating screw 9f32(28)X35 ···· 
272 M9 1802 045 -r -:1 ... 9/32(28)·················· Nut 9/32(28) ····································· 
273 MG30B1 261 jlp z II • 1t ............................. Preaser regulating bracket ···· ··•········ · 
274 MG30AO 833 Jl IJ • )I ~ Jj, ............................. Feed lifting rock shaft bushing ·· ··· ····· · 
275 M9 1108 001 II -r ~ .1C )I ~ :; 11/84(40)X5.5 ········· Screw11f84(40)X5.5 ........................ 
276 M9 1603 003 it • '* :; 1/4(40)X16············· Screw 1/4(40)X16 ............................ 
2n MS07AO 463 ..1: fi!.J:TJ! IJ • (:6)······················· Feed lifting rock shaft crank·············· 
278 M9 0624 050 • * 6··························· WasherS········································ 
279 MG3080384 '.1 7 ;.., '.1 tl •:J t: ............................. Feed connecting crank rod············· ··· 

280 M9 1550 015 -• ;J( Jj, ... ............................. Special bolt····································· 
281 MF 60AO 700 • -It -( '.1 I~ '* ............................. Spring············································ 
282 MG3080740 7 X Jj, ... ............................. Felt················································ 
283 M9 0325 065 c JD .1C )I • 25·························· c-type step ring 25 ··••·••·••·••·••·· ··· ····•· 
284 MG30A0760 11 v • ............................. Feed lifting eccentric ............ ............ 
285 M9 1606 001 • -r ~ .1C )I '* :; 1f4(40)X7 ·············· Screw 1f4(40)X7······························ 
286 M91572 045 u -r -:1 ... 6X0.75·················· U-nut 6XO. 75 ···•··•··· ····· .................. · 
287 M9 1210 002 • ~ :; 31!s(28)X10············ Screw 3fls(28)X10 ···•······················· 
288 MG10BO 763 ~ Jj, '.1 7 ;.., '.1 ............................. Bell crank ....................................... 
289 MS03A6154 • 1*1 * <&>······················· Spring guide bar complete················ 

290 MS02A2 352 1J 7 ............................. Collar············································· 
291 MG3080226 ~ z ti :t z ............................. Guide bar adapter···························· 
292 M9 0301 064 ~ "f IJ ;.., J.f ~ ;.., 3X8······················· Spring pin 3X8 ·• ·•• ··•·•·•····•••· •·· ··· ······ 
293 M9 1110 002 • ~ :; 11f84(40)X8············ Screw 11f84(40)X8 ·············•···········•· 
294 MS05AO 765 ~ Jj, '.1 7 ;.., '.111 -( t: ····························· Bell crank guide ··· ··· ·· ··· ··· ···· ··•····· ··· · 
295 M9 1681 015 fi # • ~ :; 1f4(40)X12············· Screw 1f4(40)X12 ························ ···· 
296 MG1080910 IJ ;.., '.1 ............................. Feed lifting rock shaft link ·••··•·· ··· ·· ···· 
801 MS02B> 400 ..1: • ..1: T • (tf)(M)················· Feed lifting rock shaft complete········· 
297 MS02AD 462 ..1: • ..1: r • (:ti::)······················· Upper feed lifting rock shaft crank · · ·· · 
298 M9 0207 061 7 - /t ~ ;.., ·····························Taper pin········································ 
299 MS02AO 400 ..1: • ..1: T • ............................. Feed lifting rock shaft .. ····················· 

300 M9 0507 063 ::J tl • ............................. Bell crank guide pin · ·· ··· ··· ···•··· ··· ..... · 
301 MG1080 411 ::J tl ............................. Roller············································· 
302 MS03A2 572 ':I Jj, II ~ I~ ~ ............................. Spring ............................................ 

9 

u•• 
Amt. 
Req. 

1 
1 
1 
1 
4 
1 
2 
1 

2 
1 
1 
1 
1 
1 
1 
2 
1 
1 

1 
1 
2 

1 
1 
1 
1 
1 
1 
1 
1 
1 

1 
1 
1 
2 
2 
1 
1 
1 
1 

1 
1 
1 
1 
1 
2 
1 
2 
1 
1 

1 
1 
2 
3 
1 
1 
1 
1 
1 
1 
1 

PLK-A3530 
A3530L From the library of: Superior Sewing Machine & Supply LLC



liD ~W•J.-
THREAD TRIMMING MECHANISM 

313 314 

335 

312 

808) 

369 

~<ml<~·:lf\ 356 355 (353) (313) 

1 0 

From the library of: Superior Sewing Machine & Supply LLC



(ID *ij] IJ fit~ 
THREAD TRIMMING MECHANISM 

Rg. N::~-t: 
No. Parts. No. 

311 M9 1110 002 
312 MA35Bl 746 
313 M9 2074 045 
314 MA35A3 603 
315 MF 90AO 361 
316 MF 36AO 750 
317 M9 0802 002 
318 M9 1127 015 
319 MS07AO 228 

320 M91112 002 
321 M9 1067 004 
322 M9 1003 045 
323 M9 0401 053 
324 M9 0450 050 
325 M9 1012 095 
326 MS01A1 572 
327 MS01AO 348 
328 M9 5003 021 
329 MS01A3 352 

• * 9 
7v:\'-~7'J"'1-1'"\' 
-r ..., "' 
~v.l-1't:l!lf.t1t 
• 'r • 
7' ..., ~ .:L • * 9 
Iii # • * 9 • • * ~ 
SW-PWf;t1771' t~* ~ 
-r ..., "' 
I~ * J!l .. 
• :&: 
c-~·J~v.l-1' t: 
':1 }" • :\'- I~ * 
"h .b. • 
'ft. A 11: f.t iJ J" 1-
"h 7 

Description 

11 /114(40)X8 ············ Screw 11fii4(40)X8 .......................... . 
(&)······················· Rexlble wire (complete) ................. . 
M5························ NutMS .......................................... . 
·· · ·· · ·· ···· ·· · ·· · ··· ··· ·· · ·· Solenoid adapter·························· ... · 
····•······•················· Bracket··········································· 
····························· Holder································· .. •···•···· 
1/e(44)X7 ·············· Screw 1/e(44)X7· ........................... .. 
11/114( 40) ·• · ·• •·•• ·•• •·· ·· Screw 11 /114( 40} · • ·•• ·•• ·•• ..... ··•· ••· ··· ·· ··· • 
............................. Crank ............................................ . 

11f84(40)X12··········· Screw 11f84(40)X12·· .. ••••• ................ . 
M5X1 0 .................. Screw M5X1 0··············· ................. .. 
M4 ........................ Nut M4 .......................................... . 
4 ......... ··• ··· ·••· ··· ··• •· Spring washer 4 ···· ··· ···•· ··· ···•·•••···· ···· 
4 ........................... Washer4 ···•·······••···••··•····•·•••··•······· 
·••·••·••··•··•···•·· ··· ··· ·· Rotary solenoid································ 
·••·••·••·•••·••·••··•······· Spring ........................................... . 
··•··•••·••••·••••••••·•··•·· Shaft ............................................. . 
M5X12 •···•·········•··• Bolt M5X12····································· 
............................. Collar······ ...................................... . 

n•• 
Amt. 
Req. 

1 
1 
7 
1 
1 
1 
2 
1 
1 

1 
2 
4 
4 
4 
1 
1 
1 
1 
2 

330 M9 5004 021 'ft. A 7i: # ~ :/. * 9 M5X5···················· Screw MSX5................................... 4 
331 M9 1504 005 • ~ ~ :/. * 9 15/114(28}X32 ........... Screw ' 6184(28}X32·......................... 1 
332 M9 1503 045 7 ".1 1- 15/84(28)· .. •···· ......... Nut................................................. 1 
333 M9 1056 004 SW-PWf;t17'Ht~*~ M4X10 .................. Screw M4X10.................................. 3 
334 MS 018) 430 * ij) •J ft: Ill • ...... ··· ·· ·········· ·· · ·· ·.. Crank complete .............................. • 1 
335 M9 0001 095 c - ~ •J ~ v .I -( t: ( *ij) •J } •• ••• •••• ••• ···.. Rotary solenoid................................ 1 
336 MS 14A3 601 ~ v .I -1' t: Jl f.t fi ............................. Solenoid adapter.............................. 1 
337 M9 1101 015 Iii f.t 3ft * 9 11!84(40) ................. Screw 11!84(40) ................................ 1 
338 M9 1104 045 7 ..., 1- 11f84(40) ................. Screw 11164(40) ................................ 1 
339 MS 018) 351 "h .b. il t:t 18 (II) ....................... Cam follower canplete ..................... 1 

(&) ....................... Connecting link complete.................. . 1 
............................. Bracket···················........................ 1 

108 MS018) 975 c ..., t: z ;.. t: 
340 MS 14A3 603 Jill f.t a-
341 MS01A4 454 • ............................. Shaft............................................. . 1 
342 M9 1510 002 3ft * -;; l&f84(28)X12· .......... Screw 1Sfii4(28}X12· .. ···•••• .. ···........... 2 
343 M9 0101 017 Iii f.t ;J( }" 

"' 
11 /84(40)· .. ······ .. ··· ... Bolt 11/84(40) ................................... 2 

344 M9 0101 017 'ft. A 11: f.t ;J( l" 1- MSX ..................... Bolt MSX ........................................ 1 
345 M9 1108 001 ~ ;1. * 9 11/64(40)X5.5 ......... Screw 11/64(40}X5. 5 ........................ 1 
346 M9 1202 048 7 a ? -r ..., 

"' 
............................. Nut······........................................... 1 

347 MA35AO 572 ':1 Jl- • I~ * ............................. Spring............................................ 1 
348 M9 0501 053 I~ * • .. 5 .......... ··•·· ............ Spring washer 5 ... .... ............... ......... 1 
349 M9 0550 050 • * 5····· ...................... Washer 5 ........................................ 1 

350 M9 1109 045 -r ..., 
"' 

11 /84(40}· ................ Nut 11/84(40} .................................... 1 
..... ··· · ··••· ••· ·•••••· ··· ·• KnHe driving crank .................. ··· ··· ·· · 1 
··•··· ....................... KnHe driving crank ........ ·•· ................ 1 

351 MS01A1 392 ;1. ~ • Ill • 352 MS01A2 392 ;1. ~ • Ill • 353 MNSSAO 975 c ..., t: .l:. ;.. t: ............................. Connecting link .. •··············••··••• .. •• .. •• 2 
354 M9 0504 023 ?.J:.::J.S.;J{J""' ......... •. •.. ....... •.• ... .. Stud bolt......................................... 1 
355 M9 1383 045 -r ..., 

"' 
M5 ........................ Nut M5 ........................................... 1 

356 MA35AO 708 I~ * • 'r ............................. Hook.............................................. 1 
............................. Spring............................................ 1 
............................. Shaft.............................................. 1 

357 MA35A1 572 ':1 Jl- • I~ * 358 MA35A2530 • f.t • 359 M91050 020 'ft.A:itf.t~:/.*9 M4X5 .................... Screw M4X5................................... 1 

360 MA35A1 950 v I~ ............................. Lever............................................. 1 
361 MN72NJ975 c ..., t: z ;.. t: (~)----·········· ......... Ball joint......................................... 1 
362 MA20A4 454 ':1 I~ ':1 :\'- • ... ..................... ..... Stepped pin ................................... · 1 
363 M91374 045 -r ..., 

"' 
~MS ... ...... .... ........ Nut M5 (left) ................................... 1 

364 M9 5004 023 ?Z::J,S.'.I(JI-1- ..................... ... ... .. Stud bolt......................................... 1 
365 M9 1101 017 • # ;J{ }" 

"' 
11/84(40} ................. Screw 11/64(40}................................ 1 

366 MA20AO 392 ;1. ~ • Ill • ··· ··· ••· ·· ·•· ··· •••• •• · ... .. KnHe driving crank ... ............... ......... 1 
367 M9 1214 015 • t.t • * :; 31Je(28) •··••••••••••••••· Screw 311e(28} ................................. 1 
368 MS01A5 454 ·~ I~ ·~ :\'- • ..................... ... ... .. Stepped pin ......... ........ ... ................ 1 
369 MS03A1 910 IJ ;.. '.1 ............................. Unk................................................ 1 

370 M9 0513 065 E m ~ ;1. • 371 M9 1136 015 • t.t • * 9 
2. 5 ......... ....... ... ..... Snap ring 2. 5· ............... .•• •••• ............ 1 
11!84(40} ................. Screw 11 /114(40} ................................ 1 

372 M9 6004 052 • • * 6 ........................... Wave washer 6 ................................ 1 
373 MS0380838 • Ill ;1. ~ (&) ....................... Movable knHe canplete.................... 1 
374 M9 0906 003 jz, • * 9 s/84(40}X3.2···· ...... Screws/64(40}X3.2 ......................... 2 
375 MS 14AO 838 Ill 2t ;1. ~ ............................. Rxed knHe ...................................... 1 
376 M9 4002 017 1!77-f~'r...,l- M4X8 .................... Bolt M4X8 ...................................... 1 
3n M9 0421 050 • * ............................. Washer........................................... 1 

1 1 PLK-A3530 
A3530L From the library of: Superior Sewing Machine & Supply LLC



[ZJ X-Y-r-:1Jv .. (I) 
X-Y TABLE MECHANISM (I) 

404 405 

419 (393) /3941 

~ 

1 2 

From the library of: Superior Sewing Machine & Supply LLC



ClJ X-YT- :7'J1,fltJJ (I) 
X-Y TABLE MECHANISM (I) 

Fig. U:::J-t: 
No. Parta.No. Description 

391 M9 1058 004 SW-PW#17~{j-l(*:i M4X6············· ....... Screw M4X6 ................................ . 
392 MA 35AO 226 :; -to 1~ 7 Jl!l # 4i ............................. Shutter adapter ............................. . 

MA 60AO 226 :; -to 1~ 7 Jl!l # 4i ............................. Shutter adapter ............................ .. 
393 MA 60A1 226 :; -\- 1~ 7 ll!l # 4i ............................. Shutter adapter ............................ .. 
394 M9 0856 004 7 7 '? -( 7 "" * :; M3X4 .................... Screw M3X4 ................................ . 
395 M9 0317 050 & :* 3 ........................... Washer 3 ..................................... . 
396 M9 4012 017 i! 7 7- -f ~ 'T 7 I- M3X8 .................... Bolt M3X8 .................................. .. 
397 MA 35A1 361 tit a i:t :f. :* A ...... ..... ... .... ...... ... .. Guide plate ................................. .. 
398 M9 4002 017 i! 7 7- -! ~ 'T •:J 1- M4X8 .................... Bolt M4X8 .................................. .. 
399 MA 60AO 957 Y • fJ Ill v - .A ............................. Y-movable race ............................ . 

400 MA 60A2 226 :1 -to I~ 7 Jl!l # 4i 
401 MA 3580 601 Jl!l # 4i 
402 MA 35M 601 :J -to I~ 7 Jl!l # 4i 
403 MA 35AO 458 :J -to I~ 7 
404 MA 35AO 407 X • tt l:li 4i 

............................. Shutter adapter ............................ .. 

............................. Adapter ...................................... .. 

............................. Shutter adapter ............................ .. 

............................. Shutter ........................................ .. 

............................. Detector plate (X) ........................ . 

uaa 
Aml Req. 

m m 
12 12 
2 

2 
4 4 
12 12 
73 73 
24 24 
1 1 
6 6 
1 1 

1 1 
1 1 
2 2 
1 1 
1 

MA36A0407 X M tt l:li 4i 
405 M9 0859 004 SW-PW#17~{j-l(*:i 

............................. Detector plate (X) ......................... 1 

406 MA 35A6 339 1J I~ 
407 M9 1 054 004 SW-PW#17 ~ { j-1(* :i 
408 MA35A5601 • l:li II ll!l # 4i 
409 MS 02A1 426 ~ ~ 1-

M3X6 .................... Screw M3X6 ................................. 2 2 
............................. Cover........................................... 1 1 
M4X8 .................... Screw M4Xa ................................. 10 10 
·· .... ........ ... .... ...... .. Detector holder.............................. 1 1 
.. .... .. ... .... .. ... .... ... .. Supporter...................................... 3 3 

410 M9 1002 096 7 •J ~ 1- 4i M 11:. (>eM) ..................... Control circuit unit (X).................... 1 1 
411 M9 0864 004 SW-PW#17~{j-l(*:i M3X14 .................. Screw M3X14................................ 3 3 
412 MA 35A6 601 tt l:li 4i Jl!l # 4i ............................. Detector adapter............................ 1 1 
413 MA35A7 601 :; -to 1~ 7 Jl!l # 4i ............................. Shutter adapter.............................. 1 1 
414 MA 60A3 226 :; -to I~ 7 Jl!l # 4i ............................. Shutter adapter.............................. 1 1 
415 M9 4003 017 i! 7 7- -f ~ 'T 7 1- M3X6 .................... Bolt M3X6 .................................... 28 28 
416 M9 1062 004 7 7 '? -( .IDI. * :J M4X10 .................. Screw M4X10................................ 4 4 
417 MA 35AO 602 Jill # :* .. .... ... .. ...... .... .. .... .. Adapter ................................ ·.. ..... 1 1 
418 MA 35A1 602 ll!l # :it ... ...... ... ..... ...... ... ... Adapter .. .......... ........... ... .... ... ....... 1 1 
419 MA 60M 226 :; -to I~ 7 Jill # 4i ............................. Shutter adapter.............................. 2 2 

420 MA 35A2 458 :J -to I~ 7 ............................. Shutter.......................................... 2 2 
421 M9 4005 017 i! 7 7- -f ~ 'T 7 1- M3X10 .................. Bolt M3X10 ................................... 61 61 
422 MA 60AO 477 X • .A 1- •:J l'f ............................. X-stopper...................................... 2 2 
808 MA 60AO 920 X M IJ = 7 ? .x -( (3*1fi) ................. X-llnear way (pair)......................... 1 1 
423 MA 35A3 477 X • .A I- 7 l'f ............................. X-stopper........................ .............. 2 2 
424 MA 35A1 228 :; -to 1~ 7 l!t # 4i ............................. Shutter adapter...................... ........ 2 2 

MA 60A5 226 :; -to 1~ 7 Jl!l # 4i ............................. Shutter adapter.............................. 2 
425 MA 60A6 226 :J -to I~ 7 Jl!l # 4i ............................. Shutter adapter.............................. 4 4 
426 MA 35A3 458 :J -to I~ 7 .. .... ....................... Shutter.......................................... 2 2 
427 MA 60A7 226 :; -to I~ 7 Jl!l # 4i ............................. Shutter adapter.............................. 2 2 
428 M9 6002 031 1i: # .IDI. ~ Jlf I- M4X12 .................. Screw M4X12 ............................... 2 2 
429 MA 60A1 957 X M B ltJ v - .A ... ........... ............ ... X-movable race ............ .......... ....... 1 1 

430 MA 35A1 477 Y • .A 1- 7 l'f ............................. Y-stopper...................................... 2 2 
810 MA35A1 920 Y • IJ = 7? .x -( (2:$1fi)· ................ Y-llnearway (pair)·........................ 1 1 
431 MA 60A1 476 .A ~ .,_ ...... .. ... ... .... .. ......... Spacer ......................................... · 1 1 

1 3 PLK-A3530 
A3530L From the library of: Superior Sewing Machine & Supply LLC



[ID X-Y7'-:1J~ItiflaD 
X-Y TABLE MECHANISM aD 

411:---.__ 
(443)------1 

I 

14 

From the library of: Superior Sewing Machine & Supply LLC



[ID X-YT-:7'J1,~JJ an 
X-Y TABLE MECHANISM an 

Rg. N::J-t: • & ~ Description 
No. Parts .No. 

441 M9 4007 017 -1!77'1' '.IT ':1 

"' 
M4X12·················· Bolt M4X12 ................................... 

442 M9 4002 017 -1!77'1' '.IT ':1 ... M4X8 .................... Bolt M4X8 .................................... 
443 M9 0421 050 ~ 11 ~ li * 4 ........................... Washer4 ...................................... 
444 MA35A2 476 .A "C - ~ .............................. Spacer·· ........................................ 
445 MA35A4 603 y • 1* 1:1:1 • ............................. Detector plate (Y) ......................... 
446 M9 4008 017 -1!77'1' '.IT ':1 ... M4X6 .................... Bolt M4X6 .................................... 
447 M9 0864 004 SW-PWf;t17'? 1' tl'\~ ~ M3X14 .................. Screw M3X14 ................................ 
448 M9 0604 065 E ~ .LI:. ;!. • a ........................... E-type retaining ring 8 .................... 
449 MS02A2 456 "' 7 1) ::.. 'f ............................. Ball bearing· ........ • ......................... 

450 MA35AO 767 "' J" ... • ............................. Cog puUey .................................... 
451 M9 5004 020 :t;:~~#J.I:.;!. *'l MSX8 .................... Screw M5Xa ................................. 
452 M9 5001 017 -1!77'1' '.I'T ':1 ... MSX20 .................. Bolt MSX20 ................................... 
453 M9 1056 004 SW-PW#17'?1' tl'\~ ~ M4X10 .................. Screw M4X10 ................................ 
454 M9 5039 095 AT':I~;,'f~-~ ('YM)· .................... Motor complete (Y) ........................ 
455 M9 0512 050 II! * 5 ........................... WasherS ...................................... 
456 M9 8001 017 -1!77' 1' '.IT ':1 

"' 
M8X2S · ................. BoltM8X25· .................................. 

457 M9 0825 050 • * a ........................... WasherS ...................................... 
458 MA35A1 571 • • ............................. Sleeve .......................................... 
459 MA60A3 603 ~ - ~ Jill # a ............................. Motor bracket ......... • ........... • .......... 

460 M9 1071 004 SW-MWf;t17'?1' tl'\.f. ~ M4XB .................... Screw M4Xa ................................. 
461 M9 4001 037 p JDl * 'l M4X12 .................. Screw M4X12 ................................ 
811 MA35A1 200 y • IIJ a ............................. Y-axls cradle ................................. 

MA36A0200 y • Ill a ............................. Y-axis crade ................................. 
462 MA35A4 920 IJ - 7 I) .:r. "( ............................. Unearway .................................... -

MA36AO 920 IJ = 7 I) .:r. "( ····························· Unearway .................................... 
463 MA60A2 601 Jill # • .............................. Unear way adapter ........................ 
464 M9 5002 017 -1!77'1' '.IT ':1 ... M5X12 .................. Bolt M5X12 ................................... 
465 MA35A2 390 y II Ill • ............................. Y-drive shaft .................................. 
466 M9 4009 017 -1!77' 1' '.IT ':1 ... M3X12 .................. Bolt M3X12 ................................... 
467 M9 5015 021 * ~ ~ # ~ }I,. ... M5X20 .................. Bolt MSX20 ................................... 
468 M9 5039 095 .A7':1~;_.'f~-~ (Xill)· .................... Motor complete (X) ........................ 
469 M9 1119 002 :sp: * 'l 11f64(40)X6.8 ......... Screw 11f64(40)X6. 8 ...................... 

470 MA35A6 603 ~ - ~ Jl!l # • ............................. Motor adapter ................................ 
471 MA35AO 758 -:1 7 T ':1 ... ............................. Bracket ......................................... 
472 MA60M 601 11 "( t: Jill # • ............................. Unear way adapter ........................ 
473 MA60A2 920 1) - 7 I) .:r. "( (2*-ll) ............... Unearway .................................... -
474 MA35A9 603 Jill # ~ ............................. Bracket ......................................... 
476 MA35AO 781 ~ J" "' ~ I (Y) ........................ Belt clamper (Y) ............................ 
4n MS 13A5 454 • ............................. Shaft ............................................ 
478 M9 4001 017 i!77'1' '.1 'T ':I ... M4X10 .................. Bolt M4X10 ................................... 
479 M9 4011 021 :;';: ~ ~ # ;j( J" ... M4xa .................... Bolt M4X8 .................................... 

480 M9 0423 050 7 ':1 ... M4 ........................ Nut M4 ......................................... 
481 MA35A1 767 "' J" ... • ............................. Cog pulley .................................... 
482 MA35AO 523 • m "' J" ... ('VM) ..................... Cog belt (Y) ................................. 
483 MA60A0390 X • Ill • ............................. X-drive shaft .................................. 
484 MA35A2 571 • • ............................. Sleeve .......................................... 
485 M9 1650 020 *,.7\:#J.I:.;!. *'l M6X8 .................... Screw M6X8 ................................. 
486 M9 6005 020 :tt11)~#J.I:.;!. *'l M6XS .................... Screw M6XS ................................. 
487 MA35A1 758 -:1 7 Jr •:J ... ............................. Bracket ......................................... 
488 MA30A0758 -:1 7 'T ':1 ... ............................. Bracket ......................................... 
489 MA35A2523 • ~ "' J" ... • ('f*l) ..................... Cog belt (Y) ................................. 

490 MA35C0601 1* 1:1:1 • Jill # • ............................. Detector holder ....... • .. • ................... 
491 MA35A2390 y • Ill • ............................. Y-drive shaft .................................. 
492 M91054 004 SW-PWf;t17"?1' tl'\* ~ M4X8 .................... Screw M4Xa ................................. 
493 MA35AO 400 y fit • 1* 1:1:1 a ............................. Detector holder ......................... • .... 
494 MA35A1 523 • m "' J" 

"' 
()eM) ..................... Cog belt (X) ................................. 

495 MS 13A3 758 -:1 7 'T ':I ... ............................. Bracket ......................................... 
496 MA35A1 781 "' J" ... " I (X) ........................ Belt clamper (X) ............................ 
497 MA35AO 564 • a ............................. Bracket ......................................... 
498 M9 5004 017 i! 77'1' '.1 'T •:J ... M5X16 .................. Bolt M5X16 ................................... 

500 MS02A1 426 1t ~ ... ............................. Supporter ...................................... 
501 M9 5002 096 7 1) ::.. ... • Clt (Y) ........................ Control circuit unit (Y) .................... 
502 MA3580603 Jl!l # a ............................. Bracket ......................................... 

1 5 

-·· Amt. Req. 

I 
8 
4 
12 
4 
1 
2 
3 
10 
17 

5 
10 
44 
2 
1 

24 
8 
8 
1 
1 

34 
4 
1 

1 
4 
1 
7 
1 
1 
2 

1 
2 
2 
1 
1 
2 
3 

10 
2 

2 
3 
2 
1 
1 
6 
2 
1 
1 
1 

1 
1 
2 
1 
1 
3 
1 
1 
2 

3 
1 
1 

i 
8 
4 
12 
4 
1 
2 
3 
10 
17 

5 
10 
44 
2 
1 

24 
8 
8 
1 
1 

34 
4 

1 
1 
4 
1 
7 
1 
1 
2 

1 
2 
2 
1 
1 
2 
3 
10 
2 

2 
3 
2 
1 
1 
6 
2 
1 
1 
1 

PLK-A3530 
A3530L From the library of: Superior Sewing Machine & Supply LLC



[[] 9i*P~I\MI ER MECHANISM WORK HOLD . 

0 

1 6 

From the library of: Superior Sewing Machine & Supply LLC



rnJ 9i4ijl ~~-
WORK HOLDER MECHANISM 

Fig. ai!&.:::J-t: $ .. tl No. Parts .No. aa 

511 MA35A2 950 ¥II .r. v J{ - ····························· 
512 MA35A2 708 J{ :f. m 'r ............................. 
513 M9 5002 020 :;'\:11l7C#li:.JI * :; M5X6············· ······· 

• 514 MS 02A1 352 1J 7 ····························· 
515 MA35A3 572 ':I Jj, ... 

"" 
J{ :f. ............................. 

516 M9 0512 065 E ~ !1:. :f. • 3··························· 
517 M9 1576 045 7 ·:; 1- M6·············· ···· ······ 
518 MA35AO 621 -}- ·:; 7 )j, ............................. 
519 M9 7011 060 1:::" :,... ............................. 

520 MA20B1 601 Jill # fi ····························· 
522 MA35AO 454 .. ............................. 
523 MA35A4 950 ¥II .r. v J{ ····························· 
524 M9 5001 017 1z 7 7 "( '.l'r ·:; 1- M5X20 .................. 
525 M9 0511 050 ~ ;Jj 

"" 
m :t: 5····················· .. ···· 

526 M9 5004 017 1z7 7 "( '.l'r ·:; .. M5X16 ·················· 
527 M9 5002 017 1z 7 7 "( '.1 'r ·:; .. M5X12 ·················· 
528 MA20A2 434 .r. 7' - ~ IJ :,... 11 ............................. 
529 MA20A9 571 ., :,... ~ ·:; 7- • '¥ ............................. 

530 MA35AO 308 ~ .r. ~ ····························· 
531 M9 1060 021 ..... 111 7C # ;j{ Jj, .. M4X10 .................. J' 

532 MA35A2 477 ~ .. •:; J'( ............................. 
533 MS 13A2 477 ~ .. ·:; J'( ............................. 
534 MS 13A8 957 ~ .r. Ill ~ v - ~ .............................. 
535 MS 13A1 972 t:l - 7 'T - :; .................................. 
536 M9 5018 021 ..... 111 7C # ;j{ Jj, .. M4X8 .................... J' 

537 MA35A1 957 ~ .r. 5 lb v - ~ ····························· 
538 M95003 017 1z 7 7 "( '.1 'r ·:; .. MSX8 .................... 
539 MS 18A1 272 "F ~ :I: fi ............................. 

MA36AO 272 "F ~ .r. fi ............................. 
540 MA35AO 105 ?~ ~ .r. ............................. 

MA36AO 105 ?~ ~ .r. ............................ ... 
542 M9 5001 b20 :;'\:1I17C#li:.JI * :; M4X5 .................... 
543 MS02EO 426 ~ .r. ····························· 
544 MS 02A2 454 ~ .r. • .............................. 
812 MS 18EO 105 ?~ ~ .r. <*Jl.) ....................... 

MA36EO 105 ?~ ~ .r. (*Jl) ....................... 
548 M9 1056 004 SW·PWf.t17.,1'7~*~ M4X10 .................. 
549 M9 0611 060 1:::" :,... ............................. 

550 MS 13AO 572 ") Jj, ~ "" 
J{ * .............................. 

551 MS 0280 257 ~ .r. fi ............................. 
552 M90859 004 SW-PWf.t17.,1'7~~~ M3X6 .................... 
553 MA35AO 273 ~ .r. Ill ..................... ...... ... 

1 7 

Description 

Pushing lever ···· ··· ··· ·· ···· ·· ··· .... ··· ···· 
Spring holder··············· ···· ·············· 
Screw M5X6····················· ·· ·········· 
Coller ·· ····················· ···················· 
Spring········ ········ ······· ····· ······ ········ 
E-type retaining ring 3 ······ ·············· 
Nut M6 ········································· 
Knuckle········································ 
Pin ·· ............................................. 

Bracket ................ ............. .......... .. 
Shaft ............................................ 
Pushing lever ···· ······ ·· .... ·· .............. 
Bolt M5X20····· .. •······················•···· 
WasherS······································ 
Bolt M5X16··································· 
Bolt M5X12··································· 
Air cylinder···································· 
Connector·················· ········· ·········· 

Clamp bracket······························· 
Bolt M4X10··································· 
Stopper ........................................ 
Stopper ........................................ 
Fixed race ..................................... 
Slide bearing ................................. 
Bolt M4X8 .................................... 
Movable race ................................ 
Bolt M5X8 .................................... 
Feed plate .................................... 
Feed plate .................................... 

Clamp frame ................................ · 
Clamp frame ................................. 
Screw M4X5 ................................. 
Supporter ...................................... 
Clamp stud .................................... 
Clamp frame assy .......................... 
Clamp frame assy .......................... 
Screw M4X10 .... ..... ....................... 
Pin ........... .................................... 

Spring .......................................... 
Adapter ........................................ 
Screw M3X6 ................................. 
Clamp adapter ................. · ........ · .... 

Ut1!1lft 
Ami. Req. 

~ m 
1 1 
2 2 
5 5 
2 2 
2 2 
2 2 
2 2 
2 2 
2 2 

2 2 
1 1 
1 1 
4 4 
4 4 
16 16 
4 4 
2 2 
2 2 

1 1 
4 4 
2 2 
8 8 
4 4 
4 4 
4 4 
2 2 
2 2 
1 

1 
2 2 
2 2 
2 2 
1 

1 
4 4 
2 2 

2 2 
2 2 
2 2 
1 1 

PLK-A3530 
__ _:....,:.A3=530L From the library of: Superior Sewing Machine & Supply LLC



1m ?-1' ~~--.·~we 
WIPER & DETECTOR MECHANISM 

571 572 

~ · 
(587) 588 587 586 585 584 583 582 581 

603 602 601 

1 8 

From the library of: Superior Sewing Machine & Supply LLC



• 

[g '7 *{I ~-fi+Jt • ~l±itl 
WIPER & DETECTOR MECHANISM 

Rg. 11&::.-t: 
No. Parts. No. Description 

571 M9 0909 003 'JL ljl * :; "lt14(40)X6 •···•········ Screw 9/t14(40)X6 ········•···•··•········•··· 2 
572 MA 2081 339 ".1 v ./ -( t: 1J I(- ····························· Cover for solenoid............................ 1 
573 MA 20AO 509 ".1 v ./ -( t: a ··· ··· ·· ··· ··· ··· ···· ··· ··· ·· Solenoid adapter······························ 1 
574 M9 0856 004 "f 7 ~-( 7-"' * :J M3X6···················· Screw M3X6··································· 2 
575 MA 20AO 486 ~ -( -:1 7 1J I( - ••·•••••••••••••••••·•••••••• Switch cover:................................... 1 
576 M9 1054 004 SW-PW#17v-('tl(*:j M4X8 .................... Screw M4X8······························..... 6 
577 MA 20AO 485 ~ -( -:1 7 a ··· ··· ····· ··· ··· ···· ··· ··· ·· Switch adapter································· 1 
578 M9 4003 099 7 -( c :,.. ~ •J -:~ "f ...... ·· · ·· ··· ··· ··· · ··· ·· · ·· Cord holder····································· 1 
579 M9 1057 004 SW-PW#17'H'tl(*:; M4X20 .................. Screw M4X2Q.................................. 1 

580 M9 1 068 004 
581 MA 20AO 980 
582 M9 1057 020 
583 MS 03A1 530 
584 MS 1 OAO 982 
585 MS 02A1 477 
586 MS 02ED 981 
587 M9 0802 003 
588 MS 02ED 983 
589 MS 02M 72!d 

590 MS 10A3 476 
591 MA 20M 601 
592 MF 40E2 484 
593 M9 0874 045 
594 M9 0301 053 
595 M9 0311 050 
596 M9 0004 095 

813 MS 02AO 484 
814 MA 35ED 406 
601 MA 20ED 802 
602 M9 1 067 004 
603 M9 0511 050 

SW-PWf.t17 v { j-1(*:; 
"] -( It 
:i'\:~7\:#~;C*:J 
"] -( It - *l 
'7 -r 1t - a 
~ 1- -:1 It 
'7 -( It - II 
it .. * :; 
'7 -( It - II 
1::: * IJ I( * 
~ ~ iJ" 
Jill 'fit ti 
ilt lb ~ -f -:1 7 
7 -:~ I-
I( * II! * 
Ill! * c-~•J"..v./-1 t: 

Jli to ~ -f ·:1 7 
~ tit • 
I§) IJ ~ ;( 
SW-PWf.t17v1' j-1(*:; 
1!1! * 

M4X35 .................. Screw M4X35 ................................ .. 
............................. Wiper ........................................... .. 
M3X4 .................... Screw M3X4 ................................. .. 
.......................... ·.. Wiper shaft· .................................... · 
(C) ....................... Wiper adapter ................................ . 
............................. Stopper ......................................... . 
..... · ................. · .. ·.. Wiper crank .............. · ........... · ........ · 
1Ja(44)X4.5 ........... Screw 1fa(44)X4.5· ......................... . 
.. · .. · ................. · ... .. Wiper crank .. · ................................ • 
............................. Spring ........................................... . 

............................. Spacer· .......................................... . 

............................. Adapter ........................................ .. 

............................. Toggle switch ................................. . 
M3 ........................ Nut M3 .......................................... . 
3 ............ ·.. .... .. .... .. Spring washer 3 .............................. • 
3 ........................... Washer3 ....................................... . 
... ... ... .. ... ... .... ... ... .. Rotary solenoid ............................... • 

(C) ....................... Switch complete ............................. . 
........ ·.. ... ... .... ... ... .. Detector complete .................... · .... .. 
(C) ....................... Stopper ......................................... . 
MSX10 .................. Screw MSX10 ................................ .. 
5 ........................... WasherS ....................................... . 

1 9 

1 
1 
1 
1 
1 
1 
1 
4 
1 
1 

1 
1 
1 
2 
2 
2 
1 

1 
1 
1 
2 
2 

PLK-A3530 
A3530L From the library of: Superior Sewing Machine & Supply LLC



[]] ~iEblttl 
OIL LUBRICATION MECHANISM 

(620) 622 (617) 623 (620) 624 

20 

From the library of: Superior Sewing Machine & Supply LLC



' 

1m ~Ab~MJJ 
OIL LUBRICATION MECHANISM 

Fig. N::~-t: 
No. Parts. No. 

611 MS03A1 741 
612 M9 1107 002 
613 MA35Bl 780 
614 MS03A2 780 
615 MA35Bl 688 
616 MS 10AO 708 
617 M9 1058 004 
618 MA20A1780 
619 MA20A0620 

620 M9 1054 004 
621 MA35A1 688 
622 MS47f0 620 
623 MA20E2 780 
624 MA20Al 620 
625 MA20A5 688 
626 MN10AO 135 
627 MA35E1 780 
628 MF 60A5 740 
629 MA35E2 780 

630 MA20A6688 
631 MA35E2 688 
632 MA35A0688 
633 MA35A1 688 
634 MA35E3 688 
635 MA35AO 148 
636 MS01AS 796 
637 MA35A1148 

7 .J: Jll ... " .r. .. * ~ 
*JII~-Clt 
* Jj, ~ 
It -( "f 1:: -c • lt 
I~ * jl Jr 
SW-PWf;t 17 '? "'' t I(-* !i 
* Jj, ~ 
7 -( C ~ '.J I) ":/ "f 

SW-PWf;t 17 '? 1' t I(-* 9 
It -( "f 1:: -c • lt 
7-(C~'.JI)"::"f 

*Jj,~-·lt 
7-(C:..-'.J•J,"f 
It -( "f 
jdl • 
*Jj,~-·lt 
7 .J: Jj, ... 
*JII~-Clt 

Description 

•·····••·•·····•···•···•••••· Holder············································ 
11f64(40)X5.5 ·····•··· Screw 11f64(40)X5.5 •···•·•··•···•••···•·••• 
·· ••••••· •· · ·•••· •••• ••• •·•·• Holder complete ••• ••• •• ••• ••• · ••• •• · ·•••• •·• · 
••·•··•·•••·•·••··•••·•··•·•· Holder············································ 
............................. 011 pipe complete ••••••••••••••·••••·••··••·· 
••·•··•·······•••••••·••··· •• Bracket·································· ········· 
M4X6···················· Screw M4X6··································· 
··•··••··•·••·••·••••·••·•••• Holder············································ 
·•• ••• ···.. ... ....... ... ... .. Nylon clip····· .......... · ..... · ........... •••·••• 

M4X8· ................. .. Screw M4X8 .................................. . 
............................. 011 pipe complete ........................... . 
............................. Nylon clip ....................................... . 
..................... ••• ..... Holder complete ••• ••••• ..................... • 
........................... .. Nylon clip ....................................... . 
........................... .. Pipe··········· ................................... . 
............................. 011 gauge ....................................... . 
•• •••· •· ••• · ••••• .... ... ... .. Holder complete ... ••• ............ ... ••• .... .. 
............................. Felt·· ............................................. . 
........ ................ ..... Holder complete ............................. . 

It -( "f ............................. Pipe .............................................. . 
It -( "f 1:: -c a lt ............................. 011 pipe complete ........................... . 
It -( "f ............................. 011 pipe .............................. ........... . 
It -( "f ............................. 011 pipe ......................................... . 
It -( "f 1:: -c a lt ............................. 011 pipe complete .......................... .. 
1:: -c ...... ... .. ...... ............ String ••• ......................................... . * Jll ~ ............................. Holder .......................................... .. 
1:: -c ··· ... ... .. ...... ............ String ........... •••• ••• ••••• ..................... . 

21 

1 
2 
1 
1 
1 
1 
8 
1 
1 

4 
1 
2 
1 
1 
1 
2 
1 
1 
1 

PLK-A3530 
A3530L From the library of: Superior Sewing Machine & Supply LLC



fi2*'1MI 
CONTROL BOX 

Cll 

C12 

C14 

~t-:t--C15 
13~~ 

C16 

C18 

22 

, 

C9 

C26-C31 C32, C33 

From the library of: Superior Sewing Machine & Supply LLC



• 

[2 ftiiJmil 
CONTROL BOX 

Rg. U::J-t: 
No. Parts. No. 

co M8 20EO PAL • 1'1= J'( * Jj, 
C1 M8 20E1 PAL • fl: J'( * Jj, 
C2 MA35EO 483 • 1'1= A ~ ;... I" 
C3 M9 6006 021 "' " ~ f.t .lLIC *~ 
C4 M9 0601 053 I< * m 1i 
cs M9 0607 050 m 1i 
C6 M9 1069 004 -:f=j-:t-(j-;'1(;?:~ 

C7 MA20A2 620 7--fC/~ IJ ':1 -:1 
C8 M9 0408 041 :Jt * * ~ 
C9 MA35AO 742 7 ~ 

ClO M8 35A1 PSW • il A .., 
':1 '1-

Cll M8 35AO PSW • ill A .., 
':I 7-

C12 MB 35AO FDD YD-701-6030 
7 tl:l 1:' f 7 f 'J.'J ~ H J( 

C13 M8 35AO PMD PMM-8A-5631-28 
7.7-; 1:':..-H-~ ~71' J(X,Y 

C14 MA30AO 756 7{ :.--n-11- I" 
C15 M9 8005 093 7 ..,. ;... 
C16 M8 35A2 CPU -:1 IJ ;... 1- ~ .. 
C17 M9 0434 037 SW-PWf.tPj-;'1(;?: ~ 
C18 M8 lOAD FSW 7 ':I 1- A .., 

':1 7-
C19 MA35EO 499 $1.1 til • 
C20 M8 2510 FUS t: .:L X 
C21 M8 2501 FUS t: .:L X 
C22 M8 16A2 TRN 1- =; ;... A 
C23 M8 16A4 TRN 1- =; ;... A 
C24 M8 16T4 TRN 1- =; ;... A 
C25 M8 16V4 TRN 1- =; ;... A 
C26 M8 2025 MSI • Bl Ill Ill! II 

C27 M8 4021 MSl • Bl mJ m ft 

C28 M8 1066 MSl • Bl mJ M ft 

C29 M8 2036 MSI • Bl II Ill! ft 

C30 M8 2336 MSI • Bl R Ill! ft 

C31 M8 1266 MSl • Bl II Ill! ft 

C32 MA35EO 485 • ill ;J{ ':I ~ A 
C33 MA35E1 485 • ill ;J{ ':I ? ~ 
C34 MA 16A4 601 ::J * ? ~ 11!lf.tfi 
C35 MA 16A5 601 ::J * ? ~ lll!.f.tfi 

Description 

(~X)···················· Operation panel (Japan) ··••··•··•··••···• 
(~XJ .................... Operation panel (English) ················· 
(Ill)······· ·· ·············· Operation stand · ·· · ·• • ·• · · · · ·· · ·•• · ·• •·• ·· ·•· · 
M6X12 ·················· Screw M6X12 .................................. 
6 · ·· · ·· · ·· · ·• · · · ··· · •· · ·· · ·· Spring washer 6 · •· · ·· · ·· · · · · ·· · ·•• ·•• ·• · ·· · ·· · 
6······················ ..... WasherS········································ 
M4X8 ·····•······ ·•······ Screw M4X8 ·••·•••·••··•······••··••···•······ 
•·······•••·········•········ Nylon clip········································ 
3.1 X16 ············•····· Screw 3.1 X16 ··•·••·••··••··•···••••·•·•·•···· 
• •· · · · ·· · ·· · · · ••· • ·· · ·· • ·· · ·· Slide plate · · ·• · ·· • ·· • ·•· ·· · · · · •· · · · · · • • •· · •· ·•· · 

(8)0R2-FG·1A ...... Power switch (green) OR2-FG-1A ·••·· 
(*)OR2-FR-18 ······ Power switch (red) OR ..................... 
·· · ·· · ·· · ·· · ·· · · · · · · · •· · · · · ·· YD-701-6030 Floppy disk driver·········· 

···········•·• ··· ··••·••··· ·· PMM-8A-5631-28 Stepping ............. 
motor driver X.Y 

A-31 0 ·· · •· • ·· · ·· · · · • · · · ·· Finger guard A-31 0 •• •· · ·• • · • •• • • •• • ........ • 
LBOAO AC100 ·••··•··•· Fan LBOAO AC100 ··•··•· ·•··•·····•·• ......... 
PLK-A2-CPU ·••······· Circuit board PLK-A2 CPU •••·•··•··••··· · 
M4X10 •··•·•·····••··•·· Screw M4X10··· .. ······•··•··•··•··••••••••••• 
·· • ·· · ·· • ·• • · · ••· · ·· · ·· • •· · •· Foot swich .. • .. • ·· · ••· •· · ·· • ·• · ·· · ·• • •• • ·•• •• ••• · 
·· · ·· · ·· · •· • •· · •• · ·· · •· · •· · ·· Control box······································ 

AC250V 1 OA .......... ·· Fuse AC250V 1 OA .................. · • ......... 
AC250V 1 A .......... · ·· Fuse AC250V 1 A .............................. 
1051115/2101230V· .... Transformer ..................................... 
210/380/420V .......... Transformer ..................................... 
2101380/420V( ~ IJ 1M.... Transformer (Triple)· .... • .................. · 
2101380/420V(VDE) ........ Transformer (VDE)· .......................... 
3+ AC200/220/'SJ/240V .... Magnet swHch 3+ Ar:lOOV /22D/'SJ/240V ...... 

3~ AC380/415V ...... Magnet switch 3~ AC380/415V .......... 

1 ~ AC1 00/11 OV ... ... Magnet switch 1 ~ ACl 00/11 OV • ........ • 

1 ~ AC200V ............ Magnet switch 1 ~ AC200V ................ 

1 ~ AC220VI2J/J/240V· ... Magnet switch 1 ~ AC220V1230/240V .. 

1 ~ AC120V ............ Magnet switch 1 ~ AC120y ................ 

............................. Power box ....................................... 
(VDE} ................... Power box (VDE}· ............................ 
.. · .... · .................. ·.. Connector board .............. • .............. • 
(VDE} ................... Connector board (VDE} .................... 

23 

OMit 
Aml 
Req. 

1 
1 
1 
3 
3 
3 
2 
2 
1 
1 

2 

2 
1 
1 
8 
1 
1 

2 
1 
1 
1 
1 
1 
1 

PLK-A3530 
A3530L ___ ....:....:. From the library of: Superior Sewing Machine & Supply LLC



[3 ~~Jilllt· 
PNEUMATIC CONTROL UNIT 

K20 

IY7j,.-7 
Air tube + 4 ( +2.5) KS 

IY j,.-7 

Air tube +La <+ • 6 ) 

LI*J~ 
M Inside diameter 

Outside diameter 

24 

KlO 

From the library of: Superior Sewing Machine & Supply LLC



• 

[J~~~-
PNEUMATIC CONTROL UNIT 

Fig. U::J- t: 
No. Part&. No. Description 

••• Aml 
Req. 

K1 MA 2082 601 • ll # ll f.t li ...... ·· · ·· ··· ··· ··· ···· ··· ·· Solenoid valve-adapter ·· · ·· ···· ··· ·· ··· ··· · 1 
K2 M9 3018 093 • ll # ····························· Solenoid valve································· 2 
K3 MA 20A5 571 'J ;... ~ ., '1- a ~ ····························· Connector·············-···················..... 4 
K4 M9 3019 093 • ll # ····························· Solenoid valve ................................. 1 
IG MA 20A5 571 '] ;... ~ ':1 "!- • ~ •· · •· · •· · •• ••• ••• •••• •• •••••• Connector ·· ···•··· ··· ··· ········· ··· ··· ·· · ..... · 1 
K6 M9 4014 021 'R ~ !it 'f;t ;J{ Jl- t- M4X50 ·················· Bolt M4X50..................................... 2 
K7 M9 1007 045 1- ':1 t- M4 ·····················•·· Nut M4 ........................................... 2 
K8 MA 20AI3 571 • fl ~ = ::t ;... • ~ ····························· Connector............... ........................ 2 
K9 M9 2209 098 ;;t ~- I' ::J ;... 1- C -7 ··· ··· ·· · ·· ··· ······· ··· ··· ·· Speed controler ...... · ·· ·•·· ·· · ··· ··· .. · ·· ··· · 2 

K10 MA35AO 715 ::J * ".J ~ J'( * Jl- ••••••••••••••••••••••••••••• Connector panel······························ 1 
1<11 M9 3020 093 • ll # '71" = * - J!- I' ··· ·· · ····· ··· ··· ··· ···· ··· ·· Solenoid valve-manifold ........... ·· · ·· ··· · 1 
1<12 MS 47PO 620 1- -f c ;... ".J •J ':1 -:t ·········•··················· Nylon ciJp........................................ 1 
1<13 M9 1054 004 SN-PW#17·H'tl'\*9 M4X8 .................... Screw M4X8................................... 3 
K14 MA 20/J 571 '] ;,.. ~ ':1 "!- • ~ ••••••••••••••••••••••••••••· Connector······································· 1 
K15 M9 1035 089 iW • II ····························· Muffler .. ······.................................... 2 
K16 M9 1066 004 SN-PWf;t17V{'tl'\*:i M4X25 ·················· Screw M4X25.................................. 4 
K17 M9 0624 050 II :*: 6··························· Washer 6 ........................................ 4 
K18 M9 6002 017 i! 7 7- -1 '.J 'r ·;; 1- M6X12 ·················· Bolt M6X12····································· 4 
K19 MA20A0963 7-c.n-~ • l;:f.:a.l;-~ ••••••••••••••••••••••••••••• Filter• regulater............................... 1 

K20 MA 20AS 571 'J ;... ~ ':1 '1- • ~ ••••••••••• ••••••••••••• ••• •• Connector ·· ·•··•··•·· ··· ········•··•···•·· ...... 2 
1<21 M9 5002 017 i! 7 7- -1 '.J 'r ':1 1- MSX12 ·················· Bolt MSX12..................................... 2 
K22 M9 0511 050 II :*: 5··························· WasherS........................................ 2 
K81 M9 3028 093 • ll =It (C) ....................... Solenoid valve································· 1 

25 PLK-A3530 
A3530L From the library of: Superior Sewing Machine & Supply LLC



~ ~ABLE & STAND 

T4 • 

26 

From the library of: Superior Sewing Machine & Supply LLC



~ T--:fJv~ 
TABLE & STAND 

Rg. U:::~-t: 
No. Part&. No. 

n M9 1803 022 
T2 M9 0823 050 
T3 MA35M 595 
T4 MA35A6595 
T5 MA35A5 595 
T6 MA35AO 419 
Tl MA35AO 426 
T8 M9 1054 004 
T9 MA60EO 776 

no MA60AO 131 
Til MA35E1150 
n2 M9 5021 045 
TI3 MA~AO 166 
n4 MA60A0972 
ns M9 2056 022 
ns M9 0802 053 
n1 M9 0815 050 
ns MA20A2150 
n9 M91382 045 

T20 M9 0511 050 
T21 MF20AO 130 
T22 MA35B8601 
T23 M9 0624 050 
1'24 M9 0624 053 
T25 M9 6016 021 
T26 MA35B7601 
T27 M9 5005 021 
T28 MA35A1 419 
T29 MA35A2 419 

Description 

MSX40 ·················· Bolt MSX4 ·························•······•···•· 
8 ........................... WasherS ....................................... . 
(tr;} ....................... Table· top (left} ............................... . 
(ti} ....................... Table top (back} ............................ . 
(;6) ....................... Table top (right} ............................. . 
........... ... ............... Rubber cushion····· .......................... · 
............................. Adapter ......................................... . 
M4Xa .................... Screw M4X8 .................................. . 
......... ·• ... ....... ........ Belt cover ·· .................................... · 

8 
8 
1 
1 
1 
2 
1 
6 
1 

:t -( Ji- Jt ;... ............................. 011 pan ........................................... 1 
1111 a l'l: ...... ... ..... ............... Table.............................................. 1 
j- ":1 1- M20 ....................... Nut M2Q.......................................... 4 
v "' Jl- 7' 9 1' A ? ·· · ·· · ·· · ·· ... · ·· · ......... ·· Adjustor .. • •• ·.. ....... ........ ...... ......... .... 4 
~ -t- A ? ............................. Caster............................................ 4 
1\. jilt ;.!( Jl- 1- MSX25 .................. Bolt MSX2S..................................... 16 
Jf\ * • * a ........................... Springwashera............................... 16 
II * a ........................... Wahera.......................................... 16 
:::r k. 1111 ............................. Top CBP"""""""""""""""""""""" 4 
j- ":1 1- MS ........................ Nut M5 ........................................... 2 

~ 11 ~ Ill * 5 ........................... WasherS........................................ 2 
5dl R ............................. 011 bottle·........................................ 1 
-t - ? ll!!. t-t I: ;... ............................. Motor adapter.................................. 1 
~ 11 ~ II * & ........................... WasherS........................................ 10 
Jf\ * Ill * & ........................... Springwasher6............................... 4 
1\. '-! 7C f;t ;.!( Jl- 1- M6X45 ...... · ......... ·· Bolt M6X45 ..................... · .............. · 4 
"'Jl- 1- 1J Jf\-JI!!. t-tti ............................. Adapter .......................................... 1 
1\. ;II) 7C f;t ;.!( Jl- 1- MSX40 ................ ·· Bolt MSX40 ............. ..... ....... ............ 2 
Kti • :::r k. ...... ....................... Rubber cushion................................ 10 
Kti • :::r k. ............................. Rubber cushion................................ 2 

27 PLK-A3530 
A3530L 

.. 

From the library of: Superior Sewing Machine & Supply LLC



[I] # JG (!) 
ACCESSORIES (I) 

F6 F7 

\ ~ 
F9 

F8 

F14 

F15 

F16 

F5 • 

b 

FlO 

F11 F12 

\,J F13 

F17, F28. F29 F19 

F20 

F21 

F22 

F23 

- F18 

28 

From the library of: Superior Sewing Machine & Supply LLC



.. 

• 

~ i\fJI~ (I) 
ACCESSORIES (I) 

Fig. N::~-t: fl No. Parts. No. 

F2 M9 5003 099 1:: .:1. 

F3 MS02AO 128 ~ ::.- :... 
F4 MS 17AD 123 ~ I:! 
F5 MA20AD 419 K'J • ::r 
F6 MN52Al 245 p:) • I~ 

F7 MS03AD 181 * • F8 MA35AD734 1:: - }" 1J I~ -
F9 MA35AD 180 * • 

FlO MF 408) 193 * 1L 
Fll MA30AD 571 ? :... ~ ':/ -r• F12 M9 1010 089 ..... ,. '.1 'r ':1 J' 
F13 MS06AD 567 7 .:1. 

F14 MB02Al 608 t: 7 -( I~ 

F15 MB02AO 608 t: 7 -( I~ 

F16 MF OOAD 608 t: 7 -( I~ 

F17 MMlOAl 479 lil'i c A l't 
F18 MF lOAD 149 jJb • F19 MS02AO 479 iili c A It 

F20 MS05Al 976 ..... -• A J't J' 
F21 MS05AD976 ..... ~ • A /t J' 
F22 MSOlAl 976 ..... ,. • A l't J' 
F23 MF 90AD 976 ..... ~ • A l't J' 
F24 MS02A2 976 'ft. 111 • A l't 
F25 MS02Al 976 'ft. ,. • A J't 
F26 MS02A0976 ..... ,. • A It J' 
FZ1 MS lOAD 976 ..... 111 • A J't J' 
F28 MS lOAl 976 " c A /t 
F29 MS 10A2 976 illi c A l't 

& ~ Description 

X (250V,10A)· .. ········" Fuse 250V 1 OA ••• ·•• ••• •· ·•· • ·• · ••• •• • ••• ...... 
it DPX17-18 ••·····•···· Needle DPX17-18·························· 
:... (SC-lSOJII)············· Bobbin (for SC-180) ••••••···•····••·•··•··•· 
A ............................. Rubber cushion································ 

* ···········•••···•••••·••·•·• Tension spring································· 
1*1 (fA)······················· Thread guide··································· ............................. Polyethylene cover··························· 
1*1 •••••••••·•·••••·····••••··•· Thread guide················· ······· ........... 

a fAJc. ....................... Cotton stand aaay ............................. 
.if. ............................. Connector ....................................... 

" ............................. Socket·· .......................................... 
~ ............................. Tube .............................................. 

(lj\) ....................... Screw driver (small) ........................ 
(.:p) ....................... Screw driver (middle) ...................... <*> ....................... Screw driver (large) ......................... 

7 lOXl4 .................... Spanner 10X14 ................................ 
::.- ............................. Otter with o11 ........................ ... ........ • 
7 13X17 .................... Spanner 13X17 ................................ 

7 6 ........................... Socket wrench 6 .............................. 
7 5 ........................... Socket wrench 5 .............................. 
7 4 ........................... Socket wrench 4 .............................. 
7 1/e"'"""'""''""'"" Socket wrench lfe ............................ 

7- g ........................... Socket wrench 3 .............................. 
7 2.5 ........................ Socket wrench 2. 5 ........................... 
7 2 ........................... Socket wrench 2 .............................. 
7 1.5 ........................ Socket wrench 1. 5 .......................... · 
7 sx9 ....................... Spanner 8X9 ................................... 
7 6X7 ....................... Spanner 6X1·· ................................. 

29 

u•• 
Amt. 
Req. 

2 
10 
4 
6 
1 
1 
1 
1 

1 
1 
1 
1 
1 
1 
1 
1 
1 
1 

PLK-A3530 
A3530L From the library of: Superior Sewing Machine & Supply LLC



[B #·~()]) 
ACCESSORIES (I]) 

F37 

F36 

F30 

F31 

30 

• 

F33 

F34 

F35 

• 

From the library of: Superior Sewing Machine & Supply LLC



.. 

n:e 1-tll~ an 
ACCESSORIES an 

A g. fi&:J-t:' ftll & No. Parts .No. 

F30 MS 188> 105 ~~ ~ :t 
MA36B> 105 ~~ ~ :t 

F31 MA35AO 416 /'f ·:; ~ :,... 
F32 MA35A1 416 J'f •:J ~ :,... 

MA36AO 416 J'f •:J ~ :,... 
F33 MS 18AO 762 ~ ~ :t fi 

MA36AO 762 ~~ ~ :t • F34 MS 18A1 762 ~ ~ :t • MA36A1 762 ~~ ~ :t • F35 MA35AO 990 ?C·:;I:::"-1'7-fA? 
MA36AO 990 7C·:;I::"-f7-fA? 

F36 MA35A3 416 /'f •:J ~ :,... 
MA36A1 416 J'f •:J ~ :,... 

F37 MA35A2 416 J'f •:J ~ :,... 

~ Description 

(*II)··············· ········ Clamp frame assy. ······ ·· ···············•· 
(*II)······················· Clamp frame assy. ········ ················· 
·····························Clamp pad···································· 
·····························Clamp pad············· ··· ···· ················ 
······· ············ ·········· Clamp pad· ·· ································· 
(;f.•J :t7v:..-2t) ····· Plastic pad·········· ·························· 
(;f. IJ :t 7 V /2t) •••·· Plastic pad · · · · · ··· ··· ·· · ·· · ·· · ·· · ··· · · · ·· · ·· · · 
(;f,IJ :t 7 V /3t) ••••· Plastic pad · · ·· · ··· ··· ··· ·· · ·· · ·· · ·•· · · · ·· · ·· •· 
(;f. IJ :t 7 V /3t) ····· Plastic pad · · ·· · ··· ·· · ·· · ·· ··· · ·· · ·· · ·· · · · · ·· · · 
<l'llll-T-11>··········· Roppy disc (sewing pattem data)···· 
<alllr-11> .. ······· .. Roppy disc (sewing pattem date)·· · 
("'F~:t41iffl) ······· ···· Clamp pad (for feed plate)············· 
("'F~:t41iffl) .. ········· Clamp pad (for feed plate)············· 
("'F~:t41iffl)··········· Clamp plate (for feed plate) ··········· 

3 1 

Uillft 
Amt Req. 

~ ~ 
1 

2 2 
2 

2 

2 
2 

2 2 

PLK-A3530 
--~~-~5_30_L_ From the library of: Superior Sewing Machine & Supply LLC



MEMO------------------------. 

From the library of: Superior Sewing Machine & Supply LLC



' 

0 

0 

• 

From the library of: Superior Sewing Machine & Supply LLC



; 

• * =ti: T100 DllffliB~~-2-3<=11··~}11) 0<03)3218-3522 
• ~i!i-fliJIJi 'i'461 8i!i.li!Jli&~IB115-1-14 ~i!i-(052)721-2111 • 

(9210)MU 

From the library of: Superior Sewing Machine & Supply LLC




